
CLASS A, B and C WASTEWATER COMPANY

PUC ANNUAL  REPORT

OF

Utility Code

A-230087

Company:

 

Address:

130 EAST MARKET ST., YORK, PA 17401
Address City State Zip

TO THE

PENNSYLVANIA

PUBLIC UTILITY COMMISSION

For the Year Ended  December 31, 2018

                     Telephone Number 717-845-3601

     Fax Number 717-718-3090

     E-Mail

Officer to whom correspondence

concerning this report should be addressed:

Matthew       Poff
First Name Last Name

Chief Financial Officer
Title

130 East Market St., York, PA 17401
Address City State Zip

THE YORK WATER COMPANY

matthewp@yorkwater.com



THE YORK WATER COMPANY For the Year Ended December 31, 2018

    (Company Name)

Schedule Page
[...]
     by the income statement to meet the actual liability for such taxes.  Concurrent credits for the tax accruals shall be made to Account 236 - 

     Accrued Taxes, and as the exact amount of taxes become known, the current amount shall be adjusted by charges or credits to these

    shall be charged in each accounting period with the amount of taxes which are applicable thereto, with concurrent credits to

     Account 236 - Accrued Taxes or Account 162 - Prepayments, as appropriate. 

3.  The charges to these accounts shall be made or supported so as to show the amount of each tax and the basis upon which each charge is

     made.  In the case of a utility rendering more than one utility service, taxes of the kind includible in these accounts shall be assigned

     directly to the utility department the operation of which gave rise in so far as practicable.  Where the tax is not attributable to a specific

Page 55



THE YORK WATER COMPANY For the Year Ended December 31, 2018

(Company Name)

         AND DEFERRED TAXES DURING YEAR

                                (cont.)

Balance UTILITY PLANT AND

Line at End WASTEWATER WASTEWATER OTHER UTILITIES OTHER BAL. SHEET

No. of Year ACCOUNT 408.1 ACCOUNT 409.1 ACCTS 408.1 - 409.1 ACCOUNTS

(i) (j) (k) (l) (m)

1

2 4,199 4,199

3 6,043 6,043

4

5 16,359 16,359

6

7

8

9 26,601 

10

11

12 (100,470) (100,470) (100,470)

13 (54,786) (54,786) (54,786)

14

15

16

17

18

19 (155,256) (155,256) (155,256)

20

21

22 (7,283)

23 (540)

24

25

26

27 (7,823)

28

29

30

31

32

33

34

35

                               419. TAXES OTHER THAN INCOME, INCOME TAXES 

                                                        Accounts Nos. 408, 409, 410, 411 and 412

Distribution of Taxes Charged

8.  For any tax apportioned to more than one utility department or account, state in a footnote the basis (necessity) of apportioning such tax.

     Account 408.2 and 409.2.  Also show in column (n) the taxes charged to utility plant or other balance sheet accounts.

    taxes to the taxing authority.

     Report in column (m) the amounts charged to Accounts 408.1 and 409.1  pertaining to other utility departments and amounts charged to

     identifying the year in column (b).

6.  Do not include on this page  entries with respect to or taxes collected through payroll deductions or otherwise pending transmittal of such 

7.  Report in column (k) through (l) only the amounts charged to Accounts 408.1 and 409.1 pertaining to wastewater operations.  Report in 

     footnote.  Designate debit adjustments by parentheses.

4. If any tax (exclude Federal and State Income Taxes) covers more than one year, show the required information separately for each tax year,

5.  Enter all adjustments of the Other Than Income, Income and Deferred tax accounts in column (c) and explain each adjustment in a  

Page 56





THE YORK WATER COMPANY For the Year Ended December 31, 2018

               (Company Name)

Line Amount

No. (b)

1 Net Income for the year per Schedule 400 (356,391)

2 Adjustments made to determine taxable income*

3

4 Current and Deferred Income Taxes (163,079)

5 Depreciation 40,929

6 Non-deductible Vacation 5,407

7 Non-deductible Meals/Entertainment 35

8 Tax Repair expenditures (49,985)

9 Amortize Acquisition Adjustment (10,130)

10 State Tax Provision 54,786

11

12

13

14

15

16

17

18

19

20

21

22

23

24

25

26

27

28

29

30

31

32

33 Net additions to or deductions from amount shown on Line 1 (122,037)

34

35 Federal surtax net income (surtax $ (100,470) at applicable rate of tax of 21%) (478,428)

 * List additional income items first, followed by additional deductions. 

Particulars

(a)

422. RECONCILIATION OF NET INCOME SHOWN ON SCHEDULE 400 WITH

FEDERAL NORMAL TAX NET INCOME (Continued)

Page 58



THE YORK WATER COMPANY For the Year Ended December 31, 2018

(Company Name)

1. Collection,  2. Treatment and Disposal,  3. General, and 4. Other Tangible

NONE

Number, a Description of the Project, and the District Served.  Attach additional sheets as necessary.

501.    IMPORTANT PHYSICAL CHANGES DURING THE YEAR

Submit information separately for each of the four functional groups listed below with respect to major physical changes to

plant-in-service costing more than (Class A $250,000, Class B $25,000 and Class C $2,500) during the year involving either,

additions to or improvements of, or retirements or replacements of plant.  Information provided shall include Work Order

Page 59



THE YORK WATER COMPANY For the Year Ended December 31, 2018

(Company Name)

For each NPDES permitted facility covered by this PUC Annual Report, provide written responses
for each of the items listed below on pages to be attached, following this schedule. Number each
attached page as (# of #).

1.  Collection System.  Provide a written description of the collection system with the description
ending at the headworks of the wastewater treatment plant.  This description should depict the sizes
and types of all piping materials used in the construction of the collection system, and if applicable,
note the percentage of gravity vs. pressurized collection piping used.  Provide descriptive details on
any and all pumping and/or lift stations used.  Annually, provide an update to the collection system
information requested above by including details on all extension constructed and details on any
portion of the system that has been retired, replaced or abandoned.  Identify all known extension
projects in the preliminary planning stages.  Describe in detail the means used to finance each newly
constructed extension.  Provide a discussion on past calendar year collection system monitoring,
maintenance, repair and rehabilitation work,  including routine and special activities, and infiltration /
inflow monitoring.  Describe the condition of the collection system by identifying if any portion of
the conveyance capacity is being exceeded or will be exceeded in the next five years, and identify
portions where rehabilitation or cleaning is needed or is underway to maintain the integrity of the
system, and prevent or eliminate bypassing, overflow, excessive infiltration and other system
problems.  Describe the present condition of each collection system pump/lift station, and include
a comparison of the maximum pumping rate with present maximum flows and the projected 2-year
flow for each station.

2.  Treatment Plant.  Provide a written description of the wastewater treatment facilities, starting
at the headworks and ending at the outfall structure, including descriptive details of any at-plant
pump/lift facilities, in addition to all auxiliary structures and/or buildings and their uses.  If helpful 
in preparing this description, attach a copy of the plant's flow schematic which shall be no larger
than letter size.  When advanced treatment is provided, the description should describe how the
unit treatment processes are used to meet the final effluent discharge requirements listed on the
NPDES permit.  Where applicable, provide brief descriptive details of the equipment used in
aerating and pumping of activated sludges.  Provide details on wasted sludge processing, current
ultimate disposal practices and locations.  Identify generically all chemicals added to each of
unit processes and their purposes.  Indicate the designed hydraulic and organic loading capacities
of the treatment plant.  Provide an annual update on the present condition of all facilities located at
the wastewater treatment site, including identifying any portions of the plant where conveyance or
treatment capacity is being exceeded, or will be exceeded in the next five years and identifying any
portions where rehabilitation or updating is needed or is underway to maintain the integrity of these
facilities.  Include a discussion of specific problems with the wastewater treatment plant and action
taken to eliminate or prevent potential or recurring problems.  Describe in detail any portion of the
treatment system at the plant site that has been retired, replaced or abandoned.  Provide the
Certification Number of the current treatment plant operator and the date the effluent flowmeter
was last calibrated.

5 Number of pages attached to this schedule

502.    IMPORTANT PHYSICAL PLANT DETAILS

Page 60



Page 1 of 2 

Asbury Pointe Wastewater Facilities 
 

Collection System 
 
The Asbury Pointe wastewater collection system consists of approximately 15,100 feet of 8-
inch diameter SDR 35 polyvinyl chloride (PVC) gravity sewer.  57 precast concrete manholes 
connect the sewer segments.  There are about 237 6-inch PVC gravity laterals connected 
to the system.  There are no pumping stations or pressure sewer connections in the system.   
 
After acquiring the system, the York Water Company (YWC) hired a contractor to flush and 
remotely video inspect all of the sanitary sewer mains and manholes.  The system was found 
to be in very good condition. 
 
Since acquisition, there has been no evidence of surcharging or other capacity issues within 
the collection system. 
 
Flow meters at the wastewater treatment plant (WWTP) are used to monitor inflow and 
infiltration (I&I). 
 
Wastewater Treatment Plant 
 
The Asbury Pointe WWTP is a packaged, extended aeration activated sludge facility.  Since 
the previous owner of the WWTP was unable to provide detailed information regarding the 
design of the facility, the original design parameters are estimated as follows: 
 
 Annual Average Design Flow:  0.065 million gallons per day (MGD) 
 Hydraulic Design Capacity:  0.0784 MGD 
 Organic Design Capacity:   170 pounds per day (PPD) 
 
The existing treatment processes include: 
 

• an influent comminutor,  

• a flow-splitting structure that divides influent flow to two (2) parallel treatment trains, 

• six (6) aeration tanks per train (in series) with a total volume of approximately 41,500 
gallons per train, 

• three (3) secondary clarifiers per train (in parallel) with a total surface area of 
approximately 250 square feet (SF) per train, 

• one (1) chlorine contact tank per train with a volume of about 2,200 gallons per train, 

• one (1) “polishing” clarifier per train with a surface area of 40 SF per train, 

• one (1) post aeration tank per train with a volume of 500 gallons per train, and 

• two (2) aerobic solids digesters per train with a volume of 13,800 gallons per train. 
 
All of the tanks are constructed of precast concrete. 
 
Disinfection is provided by calcium hypochlorite tablet erosion chlorinators installed on the 
transfer pipes between the secondary clarifiers and chlorine contact tank for each train. 
 



Page 2 of 2 

A 6-inch PVC pipe conveys treated effluent to the outfall – a concrete endwall located along 
the bank of the Codorus Creek. 
 
After acquisition, the YWC installed effluent flow meters at the WWTP.  The two (2) flow 
meters are of the ultrasonic level detecting type.  They measure the water level in the 
polishing clarifiers upstream of 22-½o v-notch weirs.  The meters were put into operation in 
September 2012.  Prior to this, there was no flow metering facilities at the WWTP.  The 
meter is calibrated annually by an independent testing agency. The effluent flow meter was 
last calibrated on August 1, 2018. 
 
In 2018, the average daily flow rate through the WWTP was 0.018 MGD.  The maximum 
monthly average was 0.022 MGD, during November. 
 
Compressed air for the diffusers in the aeration tanks, aerobic digesters, and post aeration 
tanks is provided by a set of variable speed rotary lobe blowers located in the control 
building.  These blowers also supply the air lift pumps used to transfer return activated solids 
(RAS) and waste activated solids (WAS) through the plant.   
 
Soda ash is added to the plant flow stream to increase pH.  Poly-aluminum Chloride (PAC) 
is also added as needed to aid settling in the secondary clarifiers. 
 
The YWC constructed an effluent sampling manhole on the outfall pipe downstream of the 
point where effluent from the two post aeration tanks combines.  The manhole was installed 
in August 2012.  Prior to this, separate effluent samples were collected from each treatment 
train. 
 
The YWC installed an upgraded flow-proportioning effluent composite sampler in 2018. 
 
Liquid WAS is thickened to approximately 1.0% solids by decanting the solids digesters, and 
is then hauled by contracted tanker truck to an off-site processing location. 
 
The facility is remotely monitored through the YWC’s SCADA system. 
 
The YWC installed an emergency generator at the WWTP. 
 
The Pennsylvania license numbers of the Certified Operators that runs the facility are 
S19041, S19722, and S12870. 
  



Page 1 of 2 

Lower Windsor Wastewater Facilities 
 

Collection System 
 
The Lower Windsor wastewater collection system consists of approximately 25,600 feet of 8-inch 
diameter polyvinyl chloride (PVC) gravity sewer, 600 feet of 10-inch diameter PVC gravity sewer, 
900 feet of 1-1/2 inch diameter PVC low-pressure sewer, and 3,400 feet of 4-inch diameter PVC 
force main. 
 
131 precast concrete manholes connect the gravity sewer segments. 
 
There are about 390 6-inch PVC gravity laterals and 20 1-1/2 inch PVC low-pressure laterals 
connected to the system.  Grinder pumps for the low-pressure services are owned and maintained 
by the customers. 
 
There are three small wastewater pumping stations in the system.  One is equipped with two wet 
well-mounted, suction-lift centrifugal pumps, while the other two have two submersible grinder 
pumps, each.  Each pump is sized for the design peak influent flow rate.  The operation of each 
pumping station is remotely monitored using the Company’s supervisory control and data acquisition 
(SCADA) system.  Each facility is equipped with an emergency generator.  Estimated capacities and 
influent flows for each station are as follows: 
 
    Design  2018 Maximum 2-Year Maximum 
Pump Station Capacity  (gpm)  Flow (GPD)  Peak Flow (GPD) 
South Main Street  80  15,120   18,144 
East Maple Street  80  12,600   15,120 
Hedgewick Lane  80  15,120   18,144 
 
After acquiring the system, the York Water Company (YWC) hired a contractor to flush and remotely 
video inspect all of the sanitary sewer mains and manholes.  The system was found to be in good 
condition. 
 
Since acquisition, there has been no evidence of surcharging or other capacity issues within the 
collection system. 
 
Flow meters at the wastewater treatment plant (WWTP) are used to monitor inflow and infiltration 
(I&I).  Pump run time at each pumping station is also monitored for evidence of I&I. 
 
Wastewater Treatment Plant 
 
The Lower Windsor WWTP is a packaged, extended aeration activated sludge facility.  The 
“Hydraulic Design Capacity” of the facility is 0.0875 million gallons per day (MGD), and the estimated 
“Organic Design Capacity” is 175 pounds of BOD5 per day (PPD). 
 
The existing treatment processes include: 
 

• an influent comminutor, 

• a spiral screen, 

• a 13,000 gallon equalization tank equipped with air-lift pumps to transfer flow to two parallel 
treatment trains, 

• three aeration tanks per train (in series) with a total volume of approximately 41,000 gallons 
per train, 



Page 2 of 2 

• two secondary clarifiers per train (in parallel) with a total surface area of approximately 190 
square feet (SF) per train, 

• one “polishing” clarifier with 65 SF of surface area, 

• one post aeration tank with a volume of 1,700 gallons, 

• one ultraviolet (UV) light disinfection tank, and 

• three aerobic solids digesters with a total volume of 37,000 gallons. 
 
All of the tanks are constructed of precast concrete. 
 
An 8-inch PVC pipe conveys treated effluent to the outfall – a concrete endwall located along the 
bank of Cabin Creek. 
 
A v-notch weir at the outlet of the “polishing” clarifier is used the measure the flow rate out of the 
WWTP.  The effluent flow meter was last calibrated on December 27, 2018. 
 
The average annual flow rate through the WWTP in 2018 was 0.053 MGD.  The highest monthly 
average flow was 0.060 MGD, during September. 
 
Compressed air for the diffusers in the equalization tank, aeration tanks, aerobic digesters, and post 
aeration tank is provided by multiple rotary lobe blowers located in the control building.  These 
blowers also supply the air lift pumps used to transfer equalized flow, return activated solids (RAS), 
and waste activated solids (WAS) through the plant.   
 
Soda ash is occasionally added to the plant flow stream to increase pH.  Aluminum sulfate and/or 
Poly-aluminum Chloride are also added as needed to aid settling in the secondary clarifiers. 
 
Automatic samplers are utilized to collect influent and effluent wastewater samples for analysis. 
 
Liquid WAS is thickened to approximately 1% solids by decanting the solids digesters, and is then 
hauled by contracted tanker truck to an off-site processing location. 
 
The facility is remotely monitored through the YWC’s SCADA system. 
 
An emergency generator has been installed at the WWTP. 
 
There have been no reported permit violations since the YWC acquired the facilities.  
 
The Pennsylvania license numbers of the current Certified Operators are S19041, S19722, and 
S12870. 
 



Page 1 of 1 

West York Borough Collection System 
 
 
Collection System 
 
The West York Borough wastewater collection system consists of approximately 54,354 
feet of gravity sanitary sewer lines – ranging in size from 20” to 8”.  The majority of the 
system consists of vitrified clay pipe (VCP) installed in the 1930s.   The system contains 
234 sanitary sewer manholes with the majority being brick and mortar construction. 
There are no pumping stations or low-pressure sewers within the system.   
 
The York Water Company (YWC) acquired the system in February 2017. Cleaning and 
televising consisted of 23,963 feet in 2017, and 30,670 feet in 2018. The video 
inspection provided a baseline condition assessment while evaluating current 
conditions, identifying areas of concern, and planning activities in the future. The system 
was found to be in reasonably good condition.  
 
Three (3) partial sections of sewer line were replaced during 2018.  The sections 

replaced consisted of two 8” and one 18” section of vitrified clay pipe, originally installed 

in the 1930s. These sections were identified as requiring replacement from the CCTV 

work conducted during 2017.  

Since acquisition, there has been no evidence of surcharging or other capacity issues 

within the collection system. In an effort to minimize potential sources of I/I (inflow & 

Infiltration), sixty (60) manhole inserts were installed in manholes. The inserts are 

designed to reduce or eliminate extraneous storm water from entering the collection 

system via manholes in stormwater flooded streets.  Two (2) of the brick manholes 

within the system were identified as sources of Infiltration and were rehabilitated using a 

grouting technique. 

The wastewater from the WYB collection system is discharged to the York City WWTP 
for treatment. A permanent flow meter measures flow discharged from the Borough to 
the City of York. The adjacent municipality, West Manchester Township, discharges 
wastewater from their municipality into the West York Borough system at multiple 
locations for conveyance to the City of York connection point. 
 
 



THE YORK WATER COMPANY For the Year Ended December 31, 2018

Company Name

     503. CHEMICALS USED IN WASTEWATER TREATMENT AND DISPOSAL DURING YEAR

Line Identify Treatment Bal at Beginning             Balance at Year End

No. Chemical Used of year

1 (a) $ $ Quantity $ Quantity $ Quantity
2 Aluminum Chloride 0 3,619 3,300 3,619 3,300 0 0
3 Aluminum Chlorohydrate 0 1,102 1,160 1,102 1,160 0 0
4 Aquabac 0 1,463 20 1,463 20 0 0
5 Bugjuice 0 2,601 35 2,601 35 0 0
6 Calcium Hypochlorite 0 312 100 312 100 0 0
7 Filament Buster 0 600 60 600 60 0 0
8 Foam Buster 0 325 50 325 50 0 0
9 Greasezilla 0 190 5 190 5 0 0
10 Midgefly larvicide 0 478 5 478 5 0 0
11 Qwik-Zyme 0 365 10 365 10 0 0
12 SmartBOD – Carbon Supplement 0 1,804 200 1,804 200 0 0
13 Soda Ash 0 13,163 41,160 13,163 41,160 0 0
14 Sodium Bicarbonate 0 1,465 4,944 1,465 4,944 0 0
15

Trichlor 0 740 280 740 280 0 0
16 Vitastim Grease 0 985 60 985 60 0 0
17

18

19

20 0 29,212 51,389 29,212 51,389 0 0

Total Annual UsedTotal Annual Purchased

                                  ACCOUNT No. 718

Page 61



THE YORK WATER COMPANY For the Year Ended December 31, 2018

                      610. Territory Served

Report below the number of customers at the end of the year in respondent's distribution system in which service

is furnished, setting forth by counties the number of customers and average number of customers during the year.

     Number Of      Average 

County      Customers    Number Of

Code                         Name of Pennsylvania County         At End     Customers 

       Of Year    During Year

            (a)            (b)           (c)

01 Adams

02 Allegheny

03 Armstrong

04 Beaver

05 Bedford

06 Berks

07 Blair

08 Bradford

09 Bucks

10 Butler

11 Cambria

12 Cameron

13 Carbon

14 Centre

15 Chester

16 Clarion

17 Clearfield

18 Clinton

19 Columbia

20 Crawford

21 Cumberland

22 Dauphin

23 Delaware

24 Elk

25 Erie

26 Fayette

27 Forest

28 Franklin

29 Fulton

30 Greene

31 Huntingdon

32 Indiana

33 Jefferson

34 Juniata

35 Lackawanna

36 Lancaster

37 Lawrence

38 Lebanon

39 Lehigh

40 Luzerne

41 Lycoming

42 McKean

43 Mercer

44 Mifflin

45 Monroe

46 Montgomery

47 Montour

48 Northampton

49 Northumberland

50 Perry

51 Philadelphia

52 Pike

53 Potter

54 Schuylkill

55 Snyder

56 Somerset

57 Sullivan

58 Susquehanna

59 Tioga

60 Union

61 Venango

62 Warren

63 Washington

64 Wayne

65 Westmoreland

66 Wyoming

67 York 2294 2291

Totals 2294 2291

Total Population of Territory Served (Estimated) 13,052

Page 62





COMPANYCLASS UT_NUM YEARENDPLT_SVC CWIP PLT_AQ_ADJ PLT_HLD_FU

THE YORK WATER COMPANYA-230087 2018 ######## 138,722 (675,484) 0

*This sheet is for PUC use only.



MAT_SUPP DEP_AM_RES NET_BOOK CIAC OP_REV OP-EXP DEP_EXP

0 1,599,138 2,063,368 33000 1159798 1570284 100180



AMORT_LTD_TRM_ADJ AMORT_OTR AMORT_PL_AQ FED_INC_TAX

0 0 -10130 -100470



ST_INC_TAX TTL_TAXES TTL_OP_EXP OP_INCOME OTHER_INC

-54786 -136478 1523856 -364058 7667



OTH_DED NET_INCOME RES_MET_CUSTRES_UNMET_CUSTCOMM_MET_CUST

0 -356391 417 1,742 11



COMM_UNMET_CUST IND_MET_CUST IND_UNMET_CUSTTTL_CUST

113 0 4 2,294



RES_REV_MET RES_REV_UNMET AV_RES_BILL

251,362 678,356 430.6243631


	Title Page
	TableConts1
	TableCont2
	GenInst1
	GenInst2
	Genl.Infro
	Imp.Changes
	NOTES
	Def1
	Def2
	100
	101
	102
	103
	104
	200
	200-1
	200-2
	200-3
	201
	202-203
	204
	205-206
	207
	210
	211-212
	213
	214
	215-216
	217-218
	219-220
	221-222
	223
	224
	225-226
	227-228
	229-230
	400
	401
	402
	404
	406
	407
	409
	409-A
	410
	411-A
	411-B
	412-413
	413-A,413-B
	413-C,413-D
	413-E,413-F
	413-G
	416
	417
	418 (A)
	418 (B)
	419 (A)
	419 (B)
	422-I
	422
	501
	502
	503
	610
	Verify_Oath
	Data



